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Test Report No.: Order No.: Page 1 of 9
Kunden-Referenz-Nr.: 618359 Auftragsdatum: 26.06.2015

Client Reference No.: Order date:

Auftraggeber: Baroque Timber Industries (Zhongshan) Ltd

Client: 2" Sui An Industrial Zone Gangkou Zhongshan Guangdong Province, China
Priifgegenstand: PVC Flooring

Test item:

Bezeichnung / Typ-Nr.: Natural Oak / JD223
Identification | Type No.:

Auftrags-Inhalt: Flooring Test

Order content.

Prifgrundlage: Refer to page 2: Summery of test
Test specification:

Wareneingangsdatum: 24.06.2015
Date of receipt:
Priifmuster-Nr.: A000219208-001
Test sample No.:
Priifzeitraum: 26.06.2015 - 08.07.2015
Testing period.
Ort der Priifung: Unit 201, NO.7 Caipin Road,
Place of testing: Guangzhou, P.R. China
Priiflaboratorium: TUV Rheinland (Guangdong)
Testing laboratory: Ltd.
Priifergebnis*: Pass
Test result™
gepriift von / tested by: kontrolliert von / reviewed by: ; Céw
08.07.2015 Leo Zhou/TE 1 Po ,Z/LOM 08.07.2015  Lotta Chen / Reviewer
Datum Name/ Stellung = Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature
Sonstiges / Other. N/A
Zustand des Priifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n) F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prl'.]fze

This test report only relates to the a. m. test sample. Without permission of the test center this test report is no rhifte
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (GuangDong) Ltd. ~ No.199 Kezhu Road, Guangzhou Science City © Guangzhou = 510663, P.R\€
Tel.: +86 20 2839 1888 ' Fax: +86 20 2839 1999 ' Mail: service-gc@tuv.com ~ Web: www.tuv.com
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6. Residual indentation

Test Standard ISO 24343-1: 2007

Preconditioning At temperature of (23£2)°C and relative humidity (50£5)% for minimum of 24 h.
Test Conditioning 23°C, 55%RH

Mark the place of measurement and measure the initial thickness of the test piece,
to, at its centre to 0.01mm. Place the test piece on the platform, smoothly apply the
Test principle appropriate total force 500N for 150min.

Remove the force and the test piece from the platform.

After further 150min, measure the final thickness at the same position, t;.

Result:
Test sample Unit 1# 2# 3#
Thickness change (t;-to) mm 0.1 0.1 0.1
Test result Average value: 0.1 mm
Requirement
Refer to ISO 10582 : Average value <0.1 mm
2010
Verdict Pass
7. Flexibility
Test Standard ISO 24344: 2008 Method A

Preconditioning At temperature of (23+2)°C and relative humidity (50+5)% for minimum of 24 h.
Test Conditioning 23°C(73.4F), 55%RH

The test pieces (2 directions) were bent through 180° within 5s around a mandrel
under specified conditions. Record any superficial damage occurs in the surface.

Test principle

Result:
Test sample 1# 2# 3# 4# 5#
Test result using a 50 MD: Pass | MD:Pass | MD:Pass | MD: Pass | MD: Pass
mm mandrel CD:Pass | CD: Pass CD: Pass CD: Pass CD: Pass
Remark:

* MD: Machine direction
*. CD: Cross direction

8. Color fastness to light

Test Standard ISO 105 B02:1994 / Amd 1:1998 + Amd 2:2000 method 3
Preconditioning At temperature of (23+2)°C and relative humidity (50£5)% for minimum of 2
Test Conditioning 23°C, 55%RH

Result:
Requirement
Refer to ISO 10582 : 6 minimun
2010
Test result Grade 6 or better

Verdict Pass
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9. dimensional stability and curing after exposure to heat

Test Standard

ISO 23999:2012

Preconditioning

At temperature of (23+2)°C and relative humidity (50+5)% for minimum of 24 h.

Test Conditioning

23°C, 55%RH

Test principle

Store the test pieces for 360+15 min in the oven, which had previously been
stabilized at (80+2)°C. Remove the metal plates bearing the test pieces from the
oven. Allow these to cool and recondition at a temperature of (23+2) °C and relative
humidity (60+5)% for a further 24 h.

Measure the dimensional change and curling .

Result:
Test sample Unit 1# 2# 3#
. : MD*: -0.11 MD: -0.13 MD: -0.16
D'me"s“’gfr'”ﬁha”ge and | m CD* +0.26 CD: +0.13 CD: +0.10
g Curling: +0.25 Curling: +0.28 Curling: +0.19
o MD: -0.1% (-0.13 mm)
Average value m;‘l CD: +0.1% (+0.16 mm)
Curling: +0.2 mm
Requirement o For Sheets and tiles (intended for welding):
Refer to ISO 10582 ; mt:'n The relative dimensional change rate: <0.4%
2010 Curling: £8 mm
Verdict Pass

Remark:

* MD: Machine direction

* CD: Cross direction

10. Castor chair test

Test Standard

ISO/TR 4981:2009 (Refer to EN 425:2002)

Preconditioning

At temperature of (23+2)°C and relative humidity (50+5)% for minimum of 24 h.

Test Conditioning

23°C, 55%RH

Test principle

After 25 000 revolutions of the plate with the suction device being operated
continuously, examine the test piece for appearance change from a distance of
approximately 800 mm at from all directions by slowly rotating the viewing table.
Record any damage caused by detachment of layers, opening of joints, or crazing.
Ignore any flattening or change in appearance, e.g. change in gloss.

Result:

Test sample

1#

Requirement

2010

Refer to ISO 10582 :

No delamination shall occur. No disturbance to the surface other than a s
change in appearance S

Verdict

Pass {?’:k




